Permit Number: AR0022004
AFIN: 44-00018

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as
amended, Ark. Code Ann. 8-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

The applicant’s mailing address is:
City of Huntsville
112 West War Eagle
P.O. Box 430
Huntsville, AR 72740
The facility address is:
City of Huntsville
30187 Madison Hwy 23
Huntsville, AR 72740

is authorized to discharge from a facility located as follows: on US Highway 23 North of Huntsville and south of
[...]
overabundance of algae. (See, e.g.. Koller Iriarte, Monica A., 2007, Trophic Conditions and
Nutrient Limitations in the Headwaters of Beaver Lake, Arkansas, During a Dry Hydrologic
Year, 2005-2006, Masters Abstracts International, Vol. 45. No. 04). Algae content, as
expressed by Chlorophyll-a. has also been shown to be directly related to both TP and Total
Nitrogen (Koller Iriarte, 2007). Because of algae, BWD experiences episodic taste and odor
events in the drinking water. These algal blooms can also cause operational problems for our
treatment processes, such as the clogging of our filters. In addition and also related to the
nutrient levels in the lake, BWD is seeing an increase in disinfection byproducts precursors
in the water at our intake. When chlorinated, these precursors form disinfection byproducts
(DBPs). DBPs are strictly regulated under the Safe Drinking Water Act, with the DBP limits
becoming even more stringent in 2012. The cost for BWD and its customer cities to maintain
compliance with the 2012 DBP standards is expected to be significant. It is, therefore,
particularly important to BWD that the Huntsville facility's nutrient-containing wastewater
not contribute to increased algal growth in the Lake.”

Response #5

The Department acknowledges this comment. No permit action is required.
Issue #6

“re Draft Permit, Part LA, Pages 1-4, Interim and Final Effluent Monitoring
Requirements for TP: For the pollutant parameters, TP is to be monitored twice per month
and the rest of the parameters are to be monitored once per week. No explanation is given in
the Fact Sheet for why TP is to be monitored only half as frequently as the other pollutant
parameters, other than that the monitoring frequencies remain the same as in the current
permit. The current permit did not contain limits for TP; only monitoring was required. Now
that TP limits are included in the Draft Permit, BWD requests that TP also be monitored once
per week. By comparison, the NPDES Permit No. AR0050024 issued in October 2009 to the
Northwest Arkansas Conservation Authority (NACA) requires that TP be monitored three (3)
times per week. The design flow for NACA is 3.6 MGD and for Huntsville it's 2.0 MGD.
The NACA design flow is less than twice that of Huntsville, but NACA is required to
monitor for TP approximately 6 times more frequently than Huntsville. Given the concerns
related to nutrients in the Beaver Lake watershed set forth in Comment 2 above, it seems
reasonable and prudent that Huntsville be required to monitor for TP at least once per week.
Weekly TP monitoring also would not be unduly burdensome or expensive.”



Page 14 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

Response #6

The Department agrees. In order to be consistent with the monitoring frequencies required
for other parameters the monitoring frequency for Total Phosphorus has been changed from
twice per month to once per week. However, this monitoring frequency may be reduced after
five years if the facility shows consistent compliance with this new permit limit.

The second draft includes the monitoring frequency of once per week.

Issue #7

“re Draft Permit, Part I.A, Pages 1-4, Interim and Final Effluent Limitations: BWD
suggests that monitoring and reporting for Chloride be required given that Holman Creek is
listed as impaired for Chloride on the proposed 2010 303(d) list. Does ADEQ intend to
modify the permit to include Chloride limits if the listing for Holman Creek on the proposed
2010 303(d) list is approved by EPA?”

Response #7

Chloride is not listed on any approved 303(d) list, therefore, the Department has no rationale
for inclusion of this parameter in the NPDES permit. If this parameter is added to any future
lists, any future NPDES permits issued to the City of Huntsville will address it.

No change to the draft permit is required.
Issue #8

“Comment 6 re Draft Permit, Part LA, Pages 1 and 3, Sample Types: The required
sample types for a number of the pollutant parameters is "3-hr. composite." BWD questions
whether this is consistent with ADEQ's current policy and with the current revisions to the
standard Part IV Definitions.”

Response #8

The Department agrees. The second draft permit will include a requirement for a “composite
sample” instead of a “3-hr composite”. “Composite sample” is defined in Part IV of the
permit as a mixture of grab samples collected at the same sampling point at different times,
formed either by continuous sampling or by mixing a minimum of 4 effluent portions
collected at equal time intervals (but not closer than one hour apart) during operational hours,
within the 24-hour period, and combined proportional to flow or a sample collected at more
frequent intervals proportional to flow over the 24-hour period.

Issue #9

“re Draft Permit, Part II: The numbering of the sections in Part II does not follow a
consistent pattern and is, therefore, confusing. In addition, the tables giving the locations of
the sites for the land application of biosolids on pages 7-8 of Part II do not have a section
number, and are inappropriately included under Part II, Condition 3.(b)(3)(ii) regarding the



Page 15 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

land application annual reports. BWD suggests that the sections in Part I1 be renumbered for
consistency and to include a section number for the tables that begin on Page 7 of Part II of
the Draft Permit.”

Response #9

The Department agrees. All condition in Part I have been renumbered for consistency and a
section number has been included for the table with the locations of the land application sites.

DMR Review:

The Discharge Monitoring Reports (DMR’s) from the previous permit cycle were reviewed
during the permit renewal process. There was only one violation shown for the following
parameters and reporting periods during last two years:

CBODS: May 2008 (7-Day Avg. only)

Since there were no recent or consistent permit violations noted, no action is required at this
time.

Legal Order Review:

There are currently no active.Consent Administrative Orders (CAOs) or Notice of Violations
(NOVs) for this facility.

. SIGNIFICANT CHANGES FROM THE PREVIOUSLY DRAFTED PERMIT.

The following are changes/revisions to the first draft permit publicly noticed on May 15,
2010:

1. This NPDES permit will be issued for 3 years.

2. The effluent limitation for Total Dissolved Solids has been replaced with Monitoring and

Reporting requirements. A special condition addressing TDS has been included in Part II.

A schedule of compliance for Total Dissolved Solids has been revised.

4. The sample type for CBODS, TSS, NH3-N, Nitrite+Nitrate Nitrogen, and Total
Dissolved Solids has been changed from 3-hr composite to composite.

5. The sampling frequency for Total Phosphorus has been changed from twice per month to
once per week.

6. Part IV has been revised.

[F8)

. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.
The outfall is located at the following coordinates based on the previous permit:

Latitude: 36° 06’ 45” Longitude: 93° 43 587



Page 16 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

The receiving waters named:

Town Branch, thence to Holman Creek, thence to War Eagle Creek, thence to the White
River in Segment 4K of the White River Basin. The receiving stream in reach # 959 in
USGS Hydrologic Unit Code (H.U.C) of 11010001 is a Water of the State classified for
secondary contact recreation, raw water source for domestic (public and private), industrial,
and agricultural water supplies, propagation of desirable species of fish and other aquatic life,
and other compatible uses.

7. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.
a. 303(d) List:

The receiving stream, Town Branch is not listed on the 2008 303(d) list, however, Town
Branch flows approximately one half a mile before its confluence with Holman Creek.
Holman Creek is listed on 2008 303(d) list in Category 5A as impaired for Total
Dissolved Solids with a municipal source listed as a source of the impairment. No TMDL
is available at this time.

Based on the comments submitted by the permittee and several other commenters, the
first draft permit has been revised to delete the effluent limitations for TDS. Instead, the
current permit will be reissued for three years and will only require monitoring and
reporting for this parameter. Additionally, the permittee will be required to develop a
workplan addressing options for achieving the compliance with water quality standards
for Total Dissolved Solids. These options include, but are not limited to: source
reduction, outfall relocation and/or revision of the Arkansas Water Quality Standards.
Upon approval by ADEQ, the submitted milestone schedule shall be incorporated into
this permit by reference and will be enforceable.

This permit may be reopened to include the effluent limitations for this parameter if
required by TMDL as per special condition No. 6 of Part II. The permittee may chose to
perform TMDL and submit it to the Department for review and approval.

US EPA Region 6 with cooperation from the Arkansas Department of Environmental
Quality established TMDL for Nitrites + Nitrates Nitrogen in December 2000. The
effluent limitations for this parameter are consistent with this TMDL.

b. Endangered Species:

No comments on the application were received from the U.S. Fish and Wildlife Service
(USF&WS).

8. OUTFALL AND TREATMENT PROCESS DESCRIPTION.
The following is a description of the facility described in the application:

a. Design Flow: 2.0 MGD



Page 17 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

b. Type of Treatment: bar screen, grit removal, anaerobic selector, anoxic basin, oxidation
ditch, final clarification, UV disinfection unit, cascade aeration

c. Discharge Description: treated municipal wastewater

d. Facility Status: This facility is classified as a Major municipal since the design flow of
the facility is greater than 1.0 MGD.

9. ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry
Classification System (NAICS) code of 22132, the applicant's activities are the operation of a
sewage treatment plant.

10. INDUSTRIAL WASTEWATER CONTRIBUTIONS.

This facility receives non-categorical significant industrial process wastewater from one
facility, a turkey processor. Based on this and the applicant’s effluent compliance history,
standard boilerplate Pretreatment Prohibitions (40 CFR 403.5(b)) are deemed appropriate at
this time.

11. SEWAGE SLUDGE PRACTICES.

Sewage sludge is stablized by lime stabilization and dried in sludge drying beds before being
land applied at the following approved land application sites:

Land Owner | Field Acres Section Township | Range
1 76 13 17 North 26 West
2 60 13 17 North 26 West
3 20 13 17 North 26 West
4 20 13 17 North 26 West
5 6 13 17 North 26 West
6 14 14 17 North 26 West
7 29 12 17 North 26 West
8 6 14 17 North 26 West
MRiver 9 1 14 17 North 26 West
10 13 24 17 North 26 West
11 39 14 17 North 26 West
12 10 14 17 North 26 West
13 6 13 17 North 26 West
14 4 13 17 North 26 West
15 73 13 17 North 26 West
16 73 24 17 North 26 West
17 27 24 17 North 26 West
18 7 14 17 North 26 West




Page 18 of Fact Sheet
_Permit Number: AR0022004

AFIN: 44-00018
Land Owner Field Acres Section Township Range
19 24 11 17 North 26 West
20 14 11 17 North 26 West
21 24 14 17 North 26 West
22 18 14 17 North 26 West
MRiver 23 16 13 17 North 26 West
24 3 14 17 North 26 West
25 4 14 17 North 26 West
26 22 14 17 North 26 West
27 1 13 17 North 26 West
11 30 3 17 North 26 West
12 20 3 17 North 26 West
13 15 3 17 North 26 West
21 10 31 18 North 25 West
Walden 22 25 31 18 North 25 West
23 5 31 18 North 25 West
24 20 31 18 North 25 West
25 30 31 18 North 25 West
26 25 31 18 North 25 West
1 8 10 17 North 26 West
2 5 10 17 North 26 West
Cox 3 45 15 17 North 26 West
4 30 10 17 North 26 West
) 24 10 17 North 26 West
McCloud 1 10 22 17 North 26 West
Whorton 1 23 22 17 North 26 West
1 40 6 17 North 25 West
e 2 15 6 17 North | 25 West
WWTP 1 8 27 17 North 26 West
1 9 34 16 North 27 West
7 2 10 34 16 North 27 West
Garrett 3 5 34 16 North 27 West
4 1 34 16 North 27 West
5 5 34 16 North 27 West
El 15 21 17 North 26 West
Tohnson W1 30 22 17 North 26 West
w2 40 27 17 North 26 West
W3 40 28 17 North 26 West

Approval to land apply biosolids pursuant to Part II Condition 3 of the NPDES permit is
limited to a maximum of two (2) years after this permit’s effective date. A separate land
application permit (or permits) must be obtained within this time period or application of
biosolids must cease. Reporting requirements of Part IT Condition 3 continue for the term of
this permit unless they are superseded by similar conditions in one or more separate land
application permits.



Page 19 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

12. PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
final permit for the discharge described in the application. Permit requirements are based on
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. §8-4-101 et.

seq.).

a. Interim Effluent Limitations

Oﬁtfall 001- treated municipal wastewater

i. Conventional and/or Toxic Pollutants

Effluent:Characteristics Discharge Limitations Monitering Requirements
Mass Concentration
(Ibs/day, (mg/l, unless Frequency Sample Type
unless otherwise specified)
otherwise
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Report,
Report, MGD Totalizing
Flow N/A MGD (Daily Once/day meter
. Maximum)
Carbonaceous Biochemical .
Oxygen Demand (CBODS) 167 10 15 Once/week composite
Total Suspended Solids (TSS) 250 15 225 Once/week composite
Ammonia Nitrogen (NH3-N)
(April-Oct) 26.6 1.6 3.9 Once/week composite
(Nov-March) 50.0 3.0 4.5 Once/week composite
Dissolved Oxygen N/A 6.6(Inst. Min.) Once/week grab
Fecal Coliform Bacteria (FCB) (colonies/100ml) '
N/A 1000 2000 Once/week grab
Total Phosphorus 83.4 5 7.5 Once/week grab
Nitrite+Nitrate Nitrogen 166.8 10 15 Once/week composite
Total Dissolved Solids Report Report Report Once/week composite
Minimum Maximum
rH N/A 6.0 s 00 s Once/week grab
Chronic WET Testing N/A Report Once/quarter composite

1i. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).



Page 20 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

b. Final Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Effluent Characteristics Discharge Limitations Monitoring Requirements
Mass Concentration
(Ibs/day, (mg/1, unless Frequency Sample Type
unless otherwise specified)
otherwise
specified)
Monthly Monthly 7-Day
Avg. Avg. Avg.
Report,
Report, MGD Totalizing
Flow N/A MGD (Daily Once/day meter
Maximum)
Carbonaceous Biochemical .
Oxygen Demand (CBODS) 167 10 15 Once/week composite
Total Suspended Solids (TSS) 250 1S 22.5 Once/week composite
Ammonia Nitrogen (NH3-N)
(April-Oct) 26.6 1.6 3.9 Once/week composite
(Nov-March) 50.0 3.0 4.5 Once/week composite
Dissolved Oxygen N/A 6.6 (Inst. Min.) Once/week grab
Fecal Coliform Bacteria (FCB) (colonies/100ml)
N/A 1000 2000 Once/week grab
Total Phosphorus 334 2 3 Once/week grab
Nitrite+Nitrate Nitrogen 166.8 10 15 Once/week composite
Total Dissolved Solids Report Report Report Once/week composite
' Minimum | Maximum
pH N/A 6.0 1. T Once/week grab
Chronic WET Testing N/A Report Once/quarter composite

ii. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom